

Test Report

Report No.: CTT150511467EN

Date: May 30, 2015

Page 1 of 3

Client: DONGGUAN ZHANHONG WEAVING STRING CO.,LTD

Address: XITAILONG INDUSTRIAL AREA, PEARL ROAD, SHATIAN TOWN, DONGGUAN CITY, GUANGDONG PROVINCE, 523981, CHINA

The following merchandise was (were) submitted and identified by client as:

Sample Information: IFAA Bandages

Sample Name: IFAA

Manufacturer: DONGGUAN ZHANHONG WEAVING STRING CO.,LTD

Sample Received Date: May 27, 2015

Completed Date: May 30, 2015

Test Result(s): Please refer to next page(s).

Signed for and on Behalf of CTT



Hill Lee / Technical Manager

Consumer Testing Technology Co., Ltd.

This test report is issued by the company subject to its General Conditions of Services printed overleaf or available on request and accessible at www.cttlab.com. Attention is drawn to the limitations of liability, indemnification and jurisdictional issues defined therein. Unless otherwise stated the results shown in this report refer only to the sample(s) tested. Without prior written permission of the company, this test report cannot be reproduced, except in full. Items marked with "n" or "m" means they are not accredited by CNAS or CMA, "s" means the item of subcontractor is not accredited by CNAS or CMA.

Test Report

Report No.: CTT150511467EN

Date: May 30, 2015

Page 2 of 3

Test Result(s):

Naphthalene(NAP)

Method: CTT in house, was analyzed by GC-MS.

Material No.	Description	Location	Result (ppm)
1	Green fibre	Main fibre	76.2
2	Orange fibre	Main fibre	24.6
3	White fibre	Main fibre	0.7
4	Yellow fibre	Main fibre	5.7

- Note:**
1. ppm = part per million (mg/kg).
 2. N.D. = Not Detected (<RL).
 3. RL (Report Limit) = 0.2ppm.

This test report is issued by the company subject to its General Conditions of Services printed overleaf or available on request and accessible at www.cttlab.com. Attention is drawn to the limitations of liability, indemnification and jurisdictional issues defined therein. Unless otherwise stated the results shown in this report refer only to the sample(s) tested. Without prior written permission of the company, this test report cannot be reproduced, except in full. Items marked with "n" or "m" means they are not accredited by CNAS or CMA, "s" means the item of subcontractor is not accredited by CNAS or CMA.



Test Report

Report No.: CTT150511467EN

Date: May 30, 2015

Page 3 of 3

Photo of Sample:



End of Report

This test report is issued by the company subject to its General Conditions of Services printed overleaf or available on request and accessible at www.cttlab.com. Attention is drawn to the limitations of liability, indemnification and jurisdictional issues defined therein. Unless otherwise stated the results shown in this report refer only to the sample(s) tested. Without prior written permission of the company, this test report cannot be reproduced, except in full. Items marked with "n" or "m" means they are not accredited by CNAS or CMA, "s" means the item of subcontractor is not accredited by CNAS or CMA.

